THROTTLE BODY FOR APRILIA DORSODURO FACTORY ABS 2011

Throttle body for Aprilia Dorsoduro Factory ABS 2011
 
(1)  872174
AIR FILTER SUPPORT
 
(1)  872174
AIR FILTER SUPPORT
 
(2)  872230
THROTTLE BODY
 
(2)  872230
THROTTLE BODY
 
(3)  872264
GASKET
 
(3)  872264
GASKET
 
(4)  8721734
UNION
INTAKE FITTING
 
(4)  8721734
UNION
INTAKE FITTING
 
(5)  873218
FUEL RAIL CPL
 
(6)  5848135
MARELLI LOWER INJECTOR IWP162 (*)
FUEL INIJECTOR
 
(6)  5848135
MARELLI LOWER INJECTOR IWP162 (*)
FUEL INIJECTOR
 
(7)  849898
SPRING
 
(7)  849898
SPRING
 
(8)  B016792
SCREW W/ FLANGE M6X30
FLANGED HEXAGONAL HEAD SCREW (M6X30)
 
(8)  B016792
SCREW W/ FLANGE M6X30
FLANGED HEXAGONAL HEAD SCREW (M6X30)
 
(9)  B016425
SCREW W/ FLANGE M6X60
HEXAGONAL RANGE HEAD SCREW
 
(9)  B016425
SCREW W/ FLANGE M6X60
HEXAGONAL RANGE HEAD SCREW
 
(10)  872176
PLATE
 
(11)  872177
UPPER PLATE
 
(12)  873433
HEX SOCKET SCREW
 
(12)  873433
HEX SOCKET SCREW
 
(13)  640268
ECU
 
(14)  224664
WASHER 5,2X15X1,5
 
(15)  015597
TBIC SCREW
 
(16)  217163
PAD
 
(17)  217164
SPACER
 
(18)  875775
THROTTLE BODY CPL.
Part number Description
# 1
872174
AIR FILTER SUPPORT
# 2
872230
THROTTLE BODY
# 3
872264
GASKET
# 4
872173
8721734
UNION
INTAKE FITTING
# 5
873218
FUEL RAIL CPL
# 6
584815
5848135
MARELLI LOWER INJECTOR IWP162 (*)
FUEL INIJECTOR
# 7
849898
SPRING
# 8
289731
B016792
SCREW W/ FLANGE M6X30
FLANGED HEXAGONAL HEAD SCREW (M6X30)
# 9
432142
B016425
SCREW W/ FLANGE M6X60
HEXAGONAL RANGE HEAD SCREW
# 10
872176
PLATE
# 11
872177
UPPER PLATE
# 12
873433
HEX SOCKET SCREW
# 13
640268
ECU
# 14
224664
WASHER 5, 2X15X1, 5
# 15
015597
TBIC SCREW
# 16
217163
PAD
# 17
217164
SPACER Contact
# 18
875775
THROTTLE BODY CPL.
Here are all the parts relating to the Throttle body of your DORSODURO 2011. These are all genuine parts to assure you the best possible repair which will last.

FRAME

ENGINE

We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies.